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INTRODUCTION

Our Series 6000 (Outside Glazed) product line use 6063 extruded aluminum,
age hardened to a T-6 rating for strength and durability. The profiles for this
series are extruded as 2 separate parts and are then joined into a single profile
using thermal struts. The aluminum extrusions are knurled and then crimped
along the thermal profile to ensure a tight grip. The finished profile is thermally
broken providing both improved thermal performance as well as improved
condensation resistance. We use a 20mm offset thermal strut, although larger or
smaller profiles are available upon request. (3" windows use a 31.9 mm strut)

The Series 6000 window line is available in the following finishes:
e Class | Clear Anodized**

e Class | Bronze Anodized**
** Indicates Finishes In Stock.

TESTING

Our Series 6000 projected and fixed windows manufactured with a 20mm
thermal strut have been tested to AAMA standards as listed below: (Please see
test reports located in the back of this section for window sizes)

e Series 6000 Fixed — FW-AW80

e Series 6000 Awning — AP-AW80

¢ Series 6000 Casement — C-AW80

All Weather has comprehensive files containing all historical testing. Each of the
tests in the proceeding list are current, however, our archived testing may be
more specific for your particular project and will be provided upon request.

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

2 %5"- 3" THERMAL BREAK ALUMINUM WINDOWS
OUTSIDE GLAZE

CONSTRUCTION

Corners of frame and ventilators are mitered and crimped for structural integrity.
Our typical construction uses 2 corner keys per corner in the vent and the
frame. We can manufacture the frame and vent with up to 4 corner keys per
corner. All muntin and other intermediate bars are firmly attached to their cross
joints and their abutting sash sections. The frame sill, vents, and intermediate
bars contain weep provisions. Frames are drilled and tapped to receive screen
attachment hardware as required. All surfaces to be glazed have a bead retaining
notch.

HARDWARE

Projected & Casement Windows: Vents shall operate on 4-bar heavy duty
stainless steel hinges, and have die cast zinc cam handles with pole ring.
brushed nickel hardware is available upon request.

Series 6000 awning and casement alternate: A worm gear rotary control operator with
butt hinges and side mounted locking handle is provided for each casement ventilator.
Casements can have a multipoint lock system upon request. Awnings can also be
equipped with worm gear rotary hardware with loose pin/concealed hinges and locking
handles on the jambs.

SCREENS

Screens are made of painted roll formed aluminum to match the window frame
and use charcoal fiberglass mesh with plastic wicket doors. Wire mesh and
Ultraview mesh screens are available upon request. The screens are installed
and are removable from the inside of the building.

Series 6000 rotary casement and awning windows will have flat screens, also
removable from inside the building.

| www.allweatheraa.com 2
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2 %5"- 3" THERMAL BREAK ALUMINUM WINDOWS

OUTSIDE GLAZE conminuen)

GLAZING
The Series 6000 offer a 1" OA on insulating glass units and 1/2" single glazed.

WEATHER-STRIPPING

Our Series 6000 and 6500 fixed, casement, and awning windows are weather
stripped with a bulb weatherstrip. It is inserted in an extruded slot at the exterior
perimeter of the vent and on the interior perimeter of the frame bar. 2 rows are
used to ensure low air infiltration and prevent weather penetration. The bulb
seal can be replaced in the field after installation, if necessary, for maintenance
pUrposes.

INSTALLATION GUIDELINES

o All windows must be installed in prepared openings in accordance with AAMA
recommendations and the below-listed manufacturers’ recommendations
(If shop drawings are required, please refer to approved shop drawings for
installation):

¢ All vent panels must be closed and locked.

e Each unit must be installed level, plumb and square with a %" clearance on
the jambs and the header of the window.

e Remove wet plaster, mortar, stucco and cement immediately.
(Note: windows should only be cleaned with mild soap and water.)

e Do not set items on the sill.

¢ |In nail-on applications, a bead of caulking material should be applied to the
inside nail-on fin just before installation to insure a water tight seal between the
building and the window. In an equal leg window a bead of caulking material
should also be applied.

e Any attachment screws or bolts should be sealed during the process of
installation.

o After installation is complete, building paper and stucco wire (if a stucco
application) should overlap the window nail-on flange.

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

CARE & MAINTENANCE

e Windows should be kept free of all dust, dirt, paint and plaster.

e The sill should be kept clean at all times. A vacuum cleaner with a crevice
attachment is recommended.

e Window should only be cleaned with mild soap and water.

e Caution: Damage will occur to the frame finish, and to the sealed glass unit, if
solvents, petroleum products, or caustic chemicals such as acetone or paint
thinner are used to clean window frames. Damage caused by this type of
abuse is not covered under warranty.

| www.allweatheraa.com 3
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Report Koo DEITH0L-301-44
Rendered to:

All Weather Architectural Alunsinusn
Wacaville, CA

SERIES/MODEL: 6000
FPRODUCT TYPE: Fixed Window

SPECIFICATION: AAMA/WEIMA/CEA 101/15 2/ A440-08, NAFS - Narth Américan
Fenestration Standardy/Speciiontion for Windows, Doors, aad Skylights

Tithe Summary of Results

Cazs AW-PGB0-Size testad
Brimary Prodhurt Tasignatnr 1524 % 2515 mm [60x 99 in)-Fixed

Dasign Pressun 24320 Pa (2590.00 psl)
Alr Inflltration <01L /5 m? (<001 ofm/fi2)
| Water Penetration Resistance Test Pressure |_____ S80Pa(i2.01ps) |

Test Completion Date:  07/22/2014

Relerencs must be made to Report No. DEIZ001-301-44 daved 08,1514 for complete test
spactmen description and detalbed test rosults.

2524 E. Jermen Avenue i L P 55923 ET0S
Fresng, CA 93706 wiwnisrchiest com . waaalntertek comvbuilding f 717 Ted 4130

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

& i 3
| A Tt S0
it o Forvbion 1 Diate: 00/15,14
Hasbeel Mabuntssh Bl Dite 00120718
Page Lol %
LO Report lssved Ta: Al Weather Architecnaral Aliminum
777 Mldridge Road

Vacaville, CA 95688

2.0 TestLaboratery:  Architectural Testing. Inc
2524 East Jensen Ave.
Fresne, CA 93706

559 2338705
2.0 Project Summary:

3.1 Sorbes/Model: 6000
3.2 Product Typs: Aluminum Fised Window

3.3 Compliance Statemient: Resilts obtained are tested valies and were secured by
using the designated test method(s) The specimen tested successfully met the
pesformance requiremsents for 3 Class AW-PGB0-Size Tested 1524 x 2515 mm
(6l % F%im)=Fixed rating.

34 Test Dates: 06/ 1072014 - 07222004

3.5 Test Rerord Retentlon End Date: All rest reconds for this report will be recained
winil fuly 22, 2018,

A Test Location: Architectural Teating Ine. vear Dicility in Fresne CA

3.7 Tess Sample Sowrce:  The test specimen was previded by the cliem
Repressmtative samples of the rest specimen will be retaived by Architeciural
Teating for a minimum of feur years from the trst completion date,

3.8 Drawing Referemce:  The tent specimen drawings have been reviewed by
Architectural Testing and are representative of the test specimen reported herein
Test specimen construction wag verified by Architectural Testing per the dmwings
Socatod in Appendix B. Amy deviatians ane decumonted berein or on the dravings

3.9 List of Official Observers:

Hame £
Seamus Porter All Weather Architectural Alamimum
David Douglass Architectural Testing Inc.

2524 F lerman Averme

p ST ATNG
Frearva, T4 S3T0E

weaves aechiest oom wean intertele comvbuslling i 37 re4di9

www.allweatheraa.com
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Test Report Mo: DESI900-301-+H

&
Intertek A
ks oy

Teat Report Mo BEQ90L-201-44
II'I[{"FtE[". ‘_ Report Mte: 08,/13,/14 Rapart Dode= 08/10/14
Revision 1 Dute: 00/25/14 Rerviishon 1 Date: 00/15/14
Rcord Recention Endd Date: 07 722 /18 Mmmm:;nﬂ;

Page2of$

5.0 Test Specimen Description: (Continued)
54 Glazing: No conclusions of auy kind regercing the edequacy or feadequedy of the

4.0 Test Specifications:

AAMA/WDMA/CSA  101/L52/A440-08. NAFS - North American Femestration
Jor Windews, Doors, and Skylights gplass [ any glazed test specimenys) can be made.

AKMA 91093, Voluncay “Lfe yce” Specficaions and Test Methodsfor Archrecura Type | Spacer | interior & Exterior Glazing Method

Grade Windows e Sliding Glass Doo Extarior lazed against a bead of silicons
E.0 Tost Specimen Description: LW | Beatbox | 1% mevslel mhm m ﬁ:ﬁmﬂﬂﬁ

ot wazapplied arthe perimeter. |

By N — — t Location | guantity |— et OpenE Glass it

_mﬂéil:j,m MH" ﬁ;ﬁ —— = Fced darlight 1 1152432 | 5611/16 595304 152

5.2 Frame Constrction: 5.5 Drainage:

Frams Meml Material Deseription Drainage Mathod Skze Quantity Locathon

[E— Alumiam | Mermally improved. dual-strutted. extruded Wep ol 7je e LB 2 ﬂﬂﬂﬂmﬂﬂﬂmmmx

5.6 Hardware: No hardwars was utilized.
5.7 Relnforcement: Mo reinforcensent was utilized.

Location Joinery Type Deetail
Sealed and secured using four aluminum comer
kiys. The cormers wene attached through the

All corners Miterod cormer keys with (2) #8 x1.1/2% equare drive
pan head screws and (2] #8 x1-1/47 sqmare G0 Installation:
detie pan aead The specinen was Installed o a Douglas-Fir wood buck. The rough opening allowed
fora 14" shim space. The exterior perimater of the window was seabed with sealant,
5.3 Weatherstripping: Mo weatherstripping was utilized. e “
Wil s 1/4" x 2° square drive pan 3” from each comer and
' head screves approxinsately 16° on conter

2E24E, Jirden Anniug
Fresra, C& RIT06

wennnearchiest com - waweinteriel combuilding f ?ﬁ.?:ji:‘?é

2524 E. Jensen Ayenue
Fresra, CA 53706

W archiest.com

wassL intertelcombuilding

p. 5592338706

1. T7.764.4129

777 Aldridge Road | Vacaville,

CA 95688 | 800.680.5800
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SERIES 6000

Test Report No: DESIS0L-301-44
Bepart Date: 0071114

A
Intertek “
N —

Revishon 1 Dabe: 00,15,14
Record Ritsation End Date: 07 22/18
Paged ol s
7.0 Test Results: The temperature during testing was 26°C (83°FL The resulis are
tabulated as follows:
Title of Test | Results | Mlowed | Note
Sequential testing per AAMA 910
Alr Leakage,
Infiltration per ASTM E 283 <01 Lfafm? 0.5 Ljs/m?
| at300Pa[627psf) [ [<0.00cfm/f*) | [0.10cfna/RT) masx |
Water Fenstration,
per ASTM E 547 and ASTM E 331
at 580 Pa (12,11 paf) Pazs No leakage 2
Uni La rction,
per ASTM E 330 Jamb
+3840 Pa [+80.2 paf) 0.5 mm [QL027) 25 mm [0.10") max.
-3840 Fa [-840.2 psf) 0.5 mm [00Z7) 25mm (0.10"ymax | 2. 3.4
Alr Leakage,
Infiltration per ASTM E 283 «<(.1 Lfsfm# 0.5 Lifsfmé
at 300 Pa [6.27 paf) [<0.00 ofm ffit7) (0.1 ofm 'ft¥) mase 1
‘Water Penatration.
Per ASTM E 547 and ASTM E 331
at 580 Pa (12 11 paf) Pazs Mo leakage
‘Uniform Load Strucniral,
Per ASTM E 330 Jamb
+5780 Pa (+120.3 ps) 03 mm [0017) 0.5 mm (004" max.
«ST60 Pa!-i!‘l}jg 0.3 mim [0L017) 0.9 i {0L047) max 3.4
Forced Entry Resistance,
per ASTM F 588
L Tvpe: D-Grade: 40 Fass Ho enrry

Nate 1@ The tected et for excesds) the performmnece levels specified in
AAMAWDMA/CEA 101/15.2/A440 for alr leakoge resirtance.

Nate I: The clilent opted to stort af a pressure higher than the mirdnrm required
Naote 3: Loauds were held for 10 seconds,
Naote 4 Tapeand film were not used o seal ageins: eir leakage during struomaral tesning.

2524 E. Jensen Asenue
Frizna, CA 93706

p. 5592338705

wwwarchtest.com . wwainferiek.combullding i 717 754.4129

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

&
— A e S
Ay Rvesion 1 Dates 08715714
Riscoerl Rt mthan Ead Dote: 07722718
PagaSolS

Architectural Tosting will service this repoct for the ontire test recard retention period.
Test records that are retamed such as detalled drawings, datasbests, representanive
samples of test specinseny, or other pertinent project dorumentaton will be retained by
Architectoral Tisting. Ine, for the sntine test récond reténtion period,

This repart dods not constinite certification of this prodwct aor an oplnlan or endorserment
by this aboratory, I b3 the exclusive propery of the dient so named herein and relates
only to the specimen(s]) tested. This report may nok be reproduced, except in full, without
the written approval of Architectural Testing Inc.

For ARCHITECTURAL TESTING. Ine.

H_!/L S it

—
David Douglass Learon Kirk
Project Manager Director - Régional Operations

LE:DD: ms

Altschieala [peges]s Thisreport b compldy ondy wham all altas ool Deed aow Incloded.
Apparediz-A: Alferation Addesdum (1)
Appmiliz By Drawings (5) Comsdste drowings packet an e with 4 I Teurirgg, Ine.

2EI4E Jerien MAyvenug
Fresng, CA 93706

%G 1y
wwearthiesteom . wasainoetek comdbuilding fP 5;% ié.: ::ﬁ

www.allweatheraa.com

17



A A

SERIES 6000
TESTING

LL WEATHER

ARCHITECTURAL ALUMINUM

Intertek f‘*k

Architectursl Teating

TEST REPORT
Report No: DEGIZOL-3201-44
Rendered to:

ALL WEATHER ARCHITECTURAL ALUMINUM
Vacaville, California

SERIES/MODEL: G000
PRODUCT TYPE: Aluminum Awning Window

SPECIFICATION: AAMA/WDMASCSA 101152/ A440-08 NAFS - North American
Fenestration Steadard/Specificmtion for Windows, Doors, and Slights

'ﬁI_II ilrlrllzuﬂbmhs
; ’ Clags AW-PGEO-Size Tesred
Bichmcy Polact Daslarmins 1526 % 914 man (60 % 3€) - Awning
Design Pressuse +3840 Pa (+80.20 psf)
Alr Infilration <005 Lfs/m* (~0L01 ofm//fr")
Water Penetration Resistance Test Prossune SEOFa Ill.l] E!]

Test Completion Date: 07724714
Reference must be made to Repert Mo, DE93Z.01-301-44 dated 05, 15/14 for conplote test
specinien descriprion and detalled regt resulrs,

252 E. Jensen Avenue

p. 559.233.8705%
Frasng, A 3306

L M1Ted.4129

wavearchiest com . vwaassinber ek combulding

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

o Tost Repoct Moy DEFILOL-301 4480
Intertek F& S Topart Date 0/34/24
s s Revision 1 Dt 08//15,/14
Rarard Retention knd Cate: 07 174,18
Page 1ol 7
L0 Reportlssued To: Al Weather Architectural Alumirum
777 Aldridge Road

Vacaville, California 95688

20 Test Laboratory: Archivectural Testing, lnc.

2524 East Jensen Avenus
Freamo, California 93706
559.233.8705

3.0 Project Summary:

3.1 SeviesModel: G000

3.2 Product Type: Alumsimum Awning Windos

33 Compliance Statement: Results obtained are rested valees and were secunsd by
using the designated teat method(s). The specimen tested successfully met the

performance réequirensents for & rating of Class AW-POO0-Size Tested 1526 x
914 (60 x 36] - Avning.

34 Test Datea: 06,/11/2014 - 07 /242014

3.5 Test Record Retention End Dave: All tést recorda for this report will be retained
umtil july 24, 2018,

34 Test Location: Architectaral Testmg, Inc. tegt faadity in Fresno, Califoreia.

3.7 Test Sample Source: The test specimen was provided by the client.

38 Drawing Reference: The test specimen drawings have been reviewed by
Architectural Testing and are representative of the test specinsens repertod hervin,
Test gpecimen conitraction was werified by Architectaral Testing per the drawings
Jocard in Appendix B, Any deviarions are documented hereln or on the drawings.

3.9 List of OfMickal Dbesrveri:

B Lompany

Anthony Dan All Weather Architectaral Alwminmm
|y Rearlidl Architectural Teating. lne.

Dawid Doaglass Architectural Testing. Inc.

5L Jeraen Sver

T ; B
Frosng, LA 9308 wwvwmchiest corn s e comealliing |

www.allweatheraa.com
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Test Report Nos DEFFEL8L-301-44-R0
Feport Diate: 08,/ 1414
Rawishion 1 Duten 08 15,114
Facord Resention End Dute 07,/ 24/18
Page 3 a£ 7
40 Test Specifications:
AAMAWDMASCSA  100/L52/A440-08, NAFS Nerth  American  Femestration
Srandard Specificarion for Windmes, Doors, and Syliphts
AAMA 910.93, Voluntory "Lijie Cycle” Specifieations and Test Methods for Architectural
irrnde Windows and Sliding Gloss Doors
5.0 Test Specinven Description:
5.1 Product Sizes:
Overall Area: Width Height
1.30m® (150 f7) [ millimeters inches millimeters
Overall skae 1538 G0-1/18 14 EL]
Panel 1499 59 am 35
5.2 Frame Construction:
| Member | Marerial | Deseription ]
[ Jambs Head & 50 | Aluminum | Extruded. with crimped thermal break. |
Location Joinery Type Detail
Segled, joimed using cormner keys, and fastenad
with two W10 x 1.12" square drive pan head
Al carmers Minered sl rilling sheet metal screws and two 810 % 17
aquare drive pan head self-drilling sheer metal
ACTEWE,
5.3 Panel Construction:
Member Material Deseri
Sriles & Rails Aluminum Extruded, with crimped thermsal break
Location | foinery Type Dretail
Al cormaes Mivered Segled, and fasvensd with staked corner keys.
e I I L3

777 Aldridge Road |

Vacaville,

CA 95688

800.680.5800

ik
@D A

Teakoy

5.0 Test Specimen Deseription: (Continwead)

Tast Repart Ha: [HG 1301 501-4-A0
Report Date: 0871414

Revinen | Bats: 08715714

Record Reteation End Dabe: 07724718
Page 3ol 7

54 Weatherstripping:
| Description Quantity Location
Hallow balb rabber 1 row Framm
Hellow balb rabber 1 romw Panel

5.5 Glazimg: No couchrsions of may kind regording the odequacy or Inadequocy of the

piass im any plozed test specimen cam be mode:

[ Type | Spacer | Interior & Exterior Glazing Method
Double-gided adhesive foam tape agains:
- Metal - interior  stop:  secured with smap-fic
VI | pgy | WASTammealsd | winum bead with rubber gasket
corpers deabed with sillicone sealant
Locatlon Quantity illmelers \nchea Glass Bire
Panel 1 1372 x 762 54 % 30 9167
5.6 Drainage:
Drainage Method Sixe Quantity Location
Bortom rail weatherstripping, 17 from
W@EPM‘ & waih COrmer.
Prossuars 1" lo 2 Stilles weatherstripping, 1% from esch
equalization notch e Ropy T,
5.7 Hardware:
[ Description Location
Fastened with #10 x 3/4" square drive pan head
ﬁ“im’.ﬁ:’ z self-drilling sheet metal serew: 5 in each tile, and
il 4 im each jamb.
Fastencd 1o boftom rail wsing two MI0 x L.1/2°
Sweep lack z Phillips flat head sheet nsetal serewe.
. Fastencd 1o sill nging two #10.24 x 5,16 Phillips
Strike plate 2 flat headd machine screws.

5.8 Reinforcement: Mo reinforcentent was utilined,

2524 E. Jenzen Avenue
Frasng, CA 93706

wanvearchilest com

. wasainbertel comduldng

p- S50.233.8705
L M1Ted.4129

www.allweatheraa.com
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G0 Installatbon:

The specimen was installed into a Douglas fir wood test buck. The rough opening
albowed for a 1747 shim space. The exterior perimeter of the window was sealed with

Silicome sealant.

Teas Rapeeart Mo DESEE 00 -300 -44-08
Reapeit Date: 39y14,/14
Reviaion 1 Date 881514

Rterd Retenthon End Date: 37/24,/18
Fage 4ol T

Location

Nail fin

7.0 Test Resubts: The wemperature during testing waz 26°C (79°F). The resubz are

1/4° 5 1-1/2" square
drive pan head serews

Anchor Description Anchor Spacing

17 froma each corner;

spaced 12" = 15" on center.

nabdated as follows:
Title of Test [ Results [ Allowed [ Notes
Lifie Cycle per AAMA 310
Iniitiate neotion:
160 N (360 Ibf) Report Only
Operating Force, Maintain motion:
per ASTM E 2048 107 N (241 1b6) 135 N [30.3 Ibf) macc
Latches:
SSH(I0IME) [ 100M (225 B mac
Air Leaknge,
Infiltration per ASTM E 283 <005 I.,.fl,i'm" 0.5 Lfs/m*
an 300 Pa [6.27 pef) [=0.01 chm/it) (10110 efms v 1
Water Penstration,
per ASTM E 547 & ASTME 331
ant B0 Pa (1211 paf) Pass Ho leakage 2.7
_ img [First Hal AAMA 910
g;'&;"“"l ! Pass No damage 3
l.ndlii:g_ﬁlhrdwwn Pags o db 4
10
Ventilator Torsion Test
| at3JON{7T42 100 Pazs No damage
Ventilater Vertical Load Test
at B0 N (150,56 Iuf) Pasy Ho damage
[Socomd Half) per AAMA 910
Vent Fanel:
2000 cycles Paszs No damage 5
Locking Hardware:
2?&, eyeles Paszs No damage &

waAsAA archibead Coim

« www inteniek comibulding

777 Aldridge Road |

Vacaville,

CA 95688 |

800.680.5800

Intertek

2524 E. Jenden Aeenue

A

rrabartmal Tawing

Teat Repart Haa DEVELOL-FOL- 44RO
Report Date: 0071414

Rawvigion 1 Dabe: 08/ L 14

Record Retention End Dabe 0724118

Pages of 7
7.0 Test Resalts: [Continaed)
Titke of Test Results | Allowed | Neres
@
Instiate neoticon:
191 N (429 b6 Eoport Only
Dperating Foreo, Maintain nvotion:
per ASTM E 2068 102 N (229 1b) 135 N (20.3 Ibf) max.
Latchves:
N7 100 N (21.5 Ibf) max.
Air Le
Infltration per ASTM E 253 <05 Ljsfm® 0.5Lys/m?
a1 300 Pa [6.27 psf) (=001 efingit’) | (000 /R e, | 1
Water Penetration,
per ASTM E 547 & ASTM E 331
at 550 Pa (1211 psf) Pass B leakage L7
Tniform Load Dellecion,
per ASTM E 330 H/A N/A 7
Uniform Load Structural,
per ASTM E 330 H/A N/A Fi
Forced Entry Resistance,
per ASTM F 588
i - Grade: 10 Fagg Ho sqtry
Sash Leaf Torsion
| 7oNsTw | 442mm (1747 | 400 mm (1757 max
Optional Performancs
Uniform Load Deflection,
per ASTM E 330 Top rail
#3840 Pa [+80.20 paf) 44 mm [0.187) B mm [0.347) max.
-3840 Pa [-80.20 paf) 0.5 mm [0.047]) Bimm (034 )max | T.8,9
Uniform Load Structural,
per ASTM E 330 Top rall
#5760 Pa [+120.3 psf) 0.0l mm (0017 | 3.0 mm [0.127) mae
5780 Pa (-120.3 paf) 0.3 mm (0.0017) S0 mm {013 max. | TR

Fresno, CA 93706

wewvesrchiestoom . v inkertek combuilding

f
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AALL WEATHER

ARCHITECTURAL ALUMINUM

TESTING

SERIES 6000

Tt Report ¥o: DATEA1-391-44-00
frport Date OB/14/14
Ferision | Dare: 08/ 15/ 14

Record Retenticn Cod Dabe. 07724/50
Pageded?

Intertek f%
Em AR TR

7.0 Tost Results: [Contiied)

Note It The tested maees [or exceads) the perfermarce levels specied in
AAMAWDMA/CEA 101/L52/A440 for air [eakage revisance.

Note 2r Without [meect serevi
Note 3; Observarions: Mo chamges were noted during the firs 2000 penel cycles

Note d: Mbeervations: Folot wore e the focks and strike plotes during the ffrer 2000
ok eyeles

Nobe 5: heervations After second 2000 poadf orcles were complete, the friction shoe
wiild no donger hold the paned of intermadiane open positions. The friciian shoe wis
djusted prioe fo the next operating fivce meorsrerent.

Node f: (heervations: The second 2000 lock cpcles wore mwtel of the locks and striloe
photes

Note 7: The client opted to start ata presture higher than the mimnfmum raqured
Note 8: Loads were held for 10 secomnds

Note 3 Tape and film were used to senl against afr lskage durtog sructunal testing. In
the opimion of the text fab, bhe tope and film: did rot inffuence the results of Hhe test

P 559.333.3708
f 7177644120

2524 E. Jergen fusrue

Fremn, C4 91706 wearaLarchbest ot . wonhnioiich comibulldang

777 Aldridge Road | Vacaville,

J5ME
Fresng, LA S0

“'*L Tst Report Nao: [WEILL01-W01-44-R0

Repory Date: 0871404

| | e———— Bevinen | Dube: DA 15,14
Revord Bsteation End Dabe: 07724718
Page Tol 7

Architecaral Testing willl service this repon for the antire test recond reteation period
Test records that are retained such as detailed drawings, datashests, repressntative
samples of test specimens, or other pertinent project documentation will be retained by
Architectaral Testing, Ine. for the entire test recond retention period.

Thiz peport dood not constituce certification of this product ner an opinkon or endorssment
by thip laberatory, It i3 the sxclusive property of 1he ciest 20 named harein and relates

anly 1o the specimen(s) restad. This report may not be reproduced, except m full, withour
the written approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, Ine.

bl .
David Dowglass Learon Kirk
Project Manager Digector - Regional Opetions
DB ms
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Intertek [ A T, oL 21420

Arihiimiiveal Tesling Revision 1 Dabe: 08715714
Racrrd Retsrtion Ead Date: 0723718

Page 1of¥
L0 Reportlssued To: Al Weather Architecrural Aluminue
777 Aldridge Road
Vacaville, Callfornia 95688
20 Test Labaratary: Architeerural Testing. Ine.
2524 East Jens=n Avenue
Fresna, Califernia 93706
TEST REPORT £55.253.8705
Report No.: DE931.01-301-44
3.0 Project Summary:
Rendered to:
3.1 SeriesModel: 6000
ALL WEATHER ARCHITECTURAL ALUMINUM
Vacawille, California 3.2 Product Type: Aluminum Capement Window
o P 3.3 Compliance Statement: Results ohtained are tested values and were secured by
] using the d fest me 5). The tested seccessfully met the
Pl 4 ODEL: v Ing estgnated theod(s) specimen by

' requirements for a rating of Clhass AW - PGRO - Skze Tested 915 x
SPECIFICATION: AAMAMWDMAJCEA 1017152/ Ad4 MNAFS - North Amerieon BEEL D)~ Emmar
Penestration mwwapﬂmmrﬁ Hzgm“n:;om mu.n' &‘i;k'gh": 3.4 Test Dates: 06/17/2014- 07 /23/2014

1.5 Test Record Retention End Dare: All vést records for this report will be retained
umill July 23, 2018,

Title 5“:"“" “;:.med 3.6 Test Locabion: Architectaral Testing. Inc. test facility in Fresno. California.
Clags AW-FGR0- o »
Primary Product Designator 915 % 1524 i [36 % 60) - Casempat 3.7 Test Sample Source: The test specimen was provided by the client.
Deslgn Pressurs 23840 Pa [180.20 psf) 3.8 Drawing Reforence: The test specimen drawings have beon reviewed by
Alr Infiltration 0.1 Lfefns® [0L02 efm /) f:mmm;mammmﬁnb}wﬁmww%m
‘Water Penetration Resistance Test Fre S80Fa [12.11 30 Specimen constracthon was v hibectu esting per the drwings
e RILRES ) locared in Appendic A, Any deviarions are dommented hersin or on the drawings.
Test Completion Date: 0FF23/14 3.9 Ligt of Official Observers:
Rieflrence must be made to Report No, DE931.01-301-44 dated 08/15/14 for complate test B Eampan:
apechmen description and detalled test results. Anthomny Dan All Weather Architecrural Aluminums
Tay Ratliff Architectural Teeting. Ine.
Darvid Douglass Architectural Testing. Inc.
“uqii';:;”?:;;;; waanncarchisst com - wwwinteriek camibuiiding F ﬁ: ‘;,i‘: E:g‘; HM‘EP:::?LA:?;;; wwnwirchiest com . v intertek comdbuilding F‘ ﬁ? i.:j E:g‘;

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800 | www.allweatheraa.com
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_ &
—— ‘ A . oot Mot DOEILAL 014420 Intertek ‘ A T paport Dt 0874714

Revision 1 Dabe: 0471514 - Revizion 1 Date: 08/15/14

Raciord Ristertion Endl Dute: 072318 FRacord Retention End Date: 07723/10
Page 2ol T Page Jul T
400 Test Specifications: 5.0 Test Specimen Description: [Continwed)
AAMASWDMASCSA  10L/152/A440-08, MNAFF - North Amerfoen  Femestratien 54 Weatherstripping:
Stardord/Specification for Windows, Doors, ard SElights
Description Quantity Location
AAMA 910.93, Voluntary “Life Quele” Specifiertione and Test Methods for Architectural Todlonw bl gasiet 1 rewe Frame
Grade Windows and Sliding Glass Doors
Hollow bulb gasket 1 rowr Panel
5.0 Test Spechmen Description:
5.5 Glazing: Mo conclusions of ey kind regarding the adequacy or inadequacy of the
5.1 Product Sizes: giaes in any plazed test specimen can be mmade
Overall Area: Width — i'!ﬂ!' Type Spacer | Imterlor & Exterior Glazing Method
135w’ (15087 [ milleters | inches | milllmeters | Inches Eﬁ“ﬂf;”‘::.ﬁ’;""“" “:;Psﬁm
Overall siee 15 36 1524 60 1"1g bt 316" amealed al bead with rubber gasker;
Fanel &89 35 1499 5% comers sealed with silicone sealant.
PR D8 CoAFITRcHion. Lawation Qmantity _D'QEM‘—I Glass Bine
[ Momber [ Material | Description | Panel 1 762 x 1373 30x54-1/16 9/16”
[ Tambs Head 25800 | alumioum | Extraded with ertmped thermal break. |
5.6 Drainage:
Joiat Type Detail
Seabed, joined using comer keys, and fastensd Drainage Method Sige Quantity Location
with two #10 x 1-1/2° square drive pan lead B Bottom rall weatherstripping. 17 from
Al comorns Miterad welf drillimg sheet metal serews and two #10 x 17 Weep netch 1"long 2 each coTmer.
square drive pan head self-drilling sheet metal Pressure "k 2 Stiles weatherstripping. 1”7 from each
SCTEWS. equalization neich % op Corner.
5.3 Panel Construction: 5.7 Hardware:
Meniber Material Description Description Quantity Lacation
Stlles & Ralls Alumiousn | Extruded with erimped Qeenmal break Fastened with #10 x 3/4" square drive pan
Multi-arm steol hings 2 head self-drilling sheet matal scrows: 4 each
Jodnn Tvpe D.M | with snubber im the top and botmom rads, apd & ¢ach in the
All comers Mitered | Sealed. and Fistened with staked corner keys. | Daead snd sill, .
lack 2 Fastenad to bock srile using two #10 x 1-1/2
S Flullaps Mt head shiset nvetal Screws.
Srrike plate 2 Fm_md to leck jamb using two £10-24 x
5/ 16" Phallips fat head nusching screws. |

5.8 Reinforcement: Ko reinforcement was utilized.

2524 E. Jerien Avnue
Fresng, CA 93706

wwwarchiest com . weew intertek comdbuilding F‘ ﬁ? ';.é:: E:EE 2524:;1%1‘“:%: P S59.133ETO0S

wwnwarchiest.com . waw, intertelc comvbuilding L 7177644120
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Intertek ‘ ,& Tost Rugurt Ko mi;::l;l;::}:.: Intertek ,& Tost Rugusrt Ko nan:;::\lx:;::
fesmm—— Fvision 1 Dabe: 08715714 femmm—— Fvision 1 Dabe: 08715714
Raciord Ristertion End Date: 072318 Raciord Ristention End Dute: 07,2318
Page 4ol ¥ PageSof ¥
7.0 Test Resubts: [Continued)
60 Installadon:
Tizle of Test Results | Allowed | Kotes
The specimen was installed inte a Doeglas Ar wood test buck. The rough opening Life Cyele per AAMA 910 [Continued)
allowed for 4 1,/4" shim space. The exterior perimeter of the windew was sealed with Initlare mwotlon:
Silicone stalan. 31M (TIbE) Raport Cnly
Operating Force, Malntaln neotion:
Lacation Anchor Description Anchor Spacing peT ASTM E 2068 13K (3166 135 M [30.3 1bf) max.
Hall fin Li4™ X 1-1) 27 squane 1™ from each comer; Latches:
drive pan head screws | spaced 12° - 157 on center. | 135 (3160 100N (22816} max
Alr Leakage,
7.0 Test Results: The temperature during testing was 26°C (79°F). The results are InBltration per ASTH E 283 <0,065 Lj5m* 0.5 L/s/me
tabuilated as folows: at 300 Pa (5.27 pef) [=0.01 cfm/A*) (0.9 cfen FeF) mene. 1
Water Penetration,
Title of Test Results | Allowed | Kotes per ASTM E 547 & ASTM E 331
Life Cvede pier AAMA 910 at 580 Pa [12 11 psf) Pags s L g 2.7
Initate motion: Uniform Load Defection,
25N [61b4) Raport Cnly por ASTM E 330 HjA N/A 7
Oparating Force, Maintain motion: Undform Load Structural,
per ASTM E 2068 13N (3164 135 N [30.3 1bf) max. ghs'mn:m HjA N/A 7
Latches: Entry Resistance,
40 N (5 1bf) 100 N [22.5 1bf) max. per ASTM F 588
Alr Leakage, Type: B - Grade: 10 Paas Mo eniry
Infilration per ASTM E 283 0.0 Lys/m® 0.5 L5 /m? Sash/Leal Torslon
at 300 Pa [6.27 pef) [0 efim Ae*) (0,10 efin fe?) mmaoe, 1 90 M [20.2 Ibi) G223 nms (2A457) | 68.2 mem (2.69°) man
Water Penetration, Sash Vertical Deflection
[per ASTM E 547 & ASTM E 331 270 N (60 Ihi) 2.0 man [0.067] 176 mums (0.707) muac.
ar 580 Pa [17 11 peaf) Pass By Dl o 2.7 Distributed Load
Cyching (First Half) per AAMA 910 300 Pa (627 psl) Pagy P dhansage
Vent Panel: Pata N 3 . Opticnal Porformance
Eh‘m mﬂ i & Unilorm Load Deflaction,
Liae! Hardware: per ASTM E 330 wﬂ:
2000 epeles Pass Ho damage 4 +3840 Pa [+80.20 psf) Limm (0057 | 86 mm (0,347 max
Misuse Testing per AAMA 910 =380 Pa (-80.20 pal) 4.6 man [0.187) Bt man (034 ) max. | 7.8.9
Vontilator Torsion Test Undform Load Structural,
N [74.3 Pass o damage per ASTM E 330
Ventilator Vertical Load Test +5760 Pa (+120.3 paf) L ﬂm}: m 3.0 man (0.127) max
at 670 N [150.5 1bf) _ Pags Mo damage 5760 Pa (- 12003 paf) 04 mim 30mm (17 ) max | .89
Cycling (Second Hall) per AAMA 910
Voot Panol:
- quﬁ.ﬁ" Pass No damage H
Lt
‘;ﬁﬂ reles are Pass Ko damage ]
HM‘E*:.;T:LA:?;; wwnwirchiest com . v intertek comdbuilding F‘ 3? i‘:’: E:E; HM‘E*:.;H;T;?;; wwnwirchiest com . v intertek comdbuilding F‘ 3?? ié:: E:gi
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TESTING

SERIES 6000

,& Test Bapoct Msa [B9ILO1-301-44-R0
Intertek : - Begore Dace, OL/14714
Revision 1 Date: 08715714

Rewsedd Reventien End Dabe: 07 £33,/ 18

[

7.0 Test Results: [Continuwed)

Note I: The tested specimen meels (o exmeeds) the pr,fwmmhﬂrwﬂrdm
AANAWDMASCEA 100,152 /A0 for atr leakage resistance

Note 1 Without infect sereen

Note 3: (hservations: At approximately 500 oychex, the vent ponel Moge kardwore
Inegpan sqtrenling.

Note dr Odservations: Pafat wore off the strike plates durfog the firee 2000 lock golet

Note 5: (hservations There was no change observed during the second 2000 vent panel
s

Note & Observations: The second 2000 lock geeles wore metal of the locls and serilee
loses.

Nate T The cllent opted fo start at g pressurd higher than e mimimum réquined
Note @ Leads were keld for 10 seconde

Naote 9 Tope ond film were wmed to senl ageinst air leokage during strctrol testing. In
the orpladon e ehe best Tmb, the faper aied M cid ot imfuence the resnles of the dest.

25IA E. Jewrsern Avenue
Fresno, CA 93706

B. 559733 ET5

wwwwarchtes com . wwaa inteme combilding i 7177824130
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Intertek RSN ol il i
———— Ravixicn 1 Date: 08/15/14
Bacord Retention Ead Bates 07733/ 18
Page Tl 7

Architectoral Testing will service this report for the entirs test record retention period.
Test records that are retained such as detalled drawmgs, datashests, mprasentative
samplea of test specimens, or other pertineit project documentation will be retained by
Architeciural Testing. Inc. for the entire test record retention period.

This repart doss not constimite certification of this product nar an opinkan or endorsensent
by this laboratory, I bs the exclusive property of the dient so pamed hireln and rekates
only to e specimen(s) tested This report may net be reproduced. sxcept kn full. withour
the wririen approval of Archirecrural Testng Inc.

For ARCHITECTURAL TESTING. inc.

o/ Lol iin

e
Darid Douglass Laaton Kirk
Project Manager Director - Regional Operatons

DO:ms

Aitschnents (pageal Thisreport ls complets only when al atachmenta lded are ndudesd
Appamdin.A: Aksration Addeadum (1)
Appemdiz-B: Drawings (8]

2534 E. Jersen Avenue
Fritng, CA 93706
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